Earth Cycle BioTechnology LLC

THOMAS GETZ
812-345-3717
earthcyclebiotech@gmail.com

Ear’ﬁ
8
e

€

CONSULTING SERVICES

e Helping industrial, municipal and farm clients develop sustainable waste treatment systems for their
facilities, including recovering the resources present in waste materials.

e Specializing in climate friendly technology: anaerobic digestion, composting, biochar. Offering technical
support, bioenergy recovery, renewable natural gas, design review, facility commissioning and startup,
technical writing, training, maintenance planning, process troubleshooting, regulatory affairs.

Earth Cycle BioTechnology LLC, (2017 — current)

e Advised farm and corporate clients on design, construction, startup, operation of farm-based anaerobic
digesters with bio-energy recovery as electrical power or Renewable Natural Gas (RNG.) Work included
commissioning new equipment; startup; O&M manuals; SOP’s; recruiting/hiring staff; training on safety,
process control, evaluation of substrates for co-digestion, onsite trouble-shooting; set up Computerized
Maintenance Management system (CMMS)

Wastewater Treatment Expertise (Employers: Anheuser-Busch, Cape May NJ; BioTown Ag)

e Anaerobic treatment of wastes for biogas production including high strength wastes, food wastes, animal
manures via anaerobic digestion or high rate UASB process.

e Wastewater treatment to final effluent standards for direct discharge under NPDES program.

e Process control of activated sludge process via microscopic monitoring of microbial biomass and adjustment
for temperature and loading variations.

e Waste characterization and evaluation to identify materials with greatest biogas yield and reject materials
with potential for adverse impact on process.

o Biological and Chemical adjustment of waste treatment process for control of sulfur, optimal liquid — solid
separation, mitigate nutrient deficiency.

e Odor control systems via chemical scrubbing, biofiltration, liquid phase suppression.

Industrial Utility System Operations (Employers: Anheuser-Busch, BioTown Ag)

e Overall management of utility department of 8 million barrel per year brewery: ammonia refrigeration; high
pressure steam boilers; compressed air; HVAC; water systems including carbon filtration, chlorination,
dechlorination, chilling, and heating; carbon dioxide systems, emergency generators; Concurrently
responsible for oversight of wastewater treatment NPDES discharge permit.

e Generating station Engine Room — technical support for fleet of 6 Jenbacher 1.06 MW biogas engines,
selling contracted 6 MW power to grid, reporting, permitting, emissions monitoring, record keeping,
operator training.

Solids Treatment Operations (Employers: Anheuser-Busch, BioTown Ag; Cape May NJ;; WeCare Organics)
e Solids separation: belt filter, plate/frame filter, screw press, centrifuge.
e Composting systems for industrial waste, municipal biosolids, animal manure, digestate solids.
e Evaluation of coagulants and flocculants for cost-effective dewatering/liquid solid separation.

Facility Management (Employers: Anheuser-Busch, BioTown Ag; Cape May NJ;; WeCare Organics)
e Recruitment, training, regulatory affairs, safety program, maintenance, laboratory supervision, record
keeping, budgeting

Electrician: Farm, commercial, industrial electrical construction and service. (Employer: Reedy Electric)

EDUCATION
e MS. Environmental Science, Indiana University,
e BA. Biological Science, Indiana University



Earth Cycle BioTechnology LLC

THOMAS GETZ

812-345-3717

earthcyclebiotech@gmail.com

ADDENDUM TO RESUME

Details of career employment and accomplishments

Ear’ﬁ
8
e

€

Project Development and Compliance Manager, BioTown Ag, Reynolds, IN (2014 —2017)
Managed operation of on-farm anaerobic digester and environmental compliance for large livestock
farm with composting and land application. Processing 100 dry tons per day of manure, food waste,
biofuel waste in anaerobic digester, 9 MW electrical power generation from biogas engines, oversight
of operation and compliance.

Senior Project Manager, WeCare Organics, Burlington NJ (2009 —2013)

Managed private operation of publicly owned in-vessel composting system. Processing 200 wet tons
per day of municipal biosolids. Responsible for operation, maintenance, data processing, regulatory
compliance and reporting, personnel, purchasing, and profit/loss.

Utility Area Manager, Anheuser-Busch, Inc., Baldwinsville, NY. (2007 — 2008)

Managed utility department of 8 million barrel per year brewery. Responsible for ammonia
refrigeration; high pressure steam boilers; compressed air; HVAC,; fire water storage and pumping;
water systems including carbon filtration, chlorination, dechlorination, chilling, and heating; carbon
dioxide systems including collection, cleaning, liquefaction, distillation, storage, vaporization, and
distribution, member of plant HAZWOPER team. Supervised staff of 19 utility operators (Teamsters), 2
salaried supervisors. Scope included operations, corrective and preventive maintenance, budgeting,
safety, training. Responsible for utility budget of $24,000,000.

Manager of Wastewater Treatment, Anheuser-Busch, Inc., Baldwinsville, NY. (1989 — 2008)
Managed 3.5 MGD Industrial wastewater treatment plant treating high strength brewery wastewater
(100,000 1bs BOD5/day), utilizing: UASB anaerobic step with biogas recovery and innovative biofilter
odor control system; extended aeration activated sludge with fine bubble aeration technology;
phosphorus removal; aerobic digestion; sludge thickening and dewatering; 50 wet ton per day in-vessel
composting facility, biological and chemical odor control systems. Responsible for: SPDES
compliance and correspondence; budgeting and cost control: operation and maintenance of equipment
and systems; safety; training; employee development: staff including operators, maintenance
specialists and clericals; $8,000,000 budget. Significant accomplishments: Work force reduced from
26 to 12 FTE via attrition, process improvement, outsourcing, and part-time substitutes. Total power
consumption was reduced from 26 million kwh/yr to 9 million kwh/yr via process improvements.
Coordinated company response to, and compliance with, two administrative consent orders.
Negotiated terms and conditions of permits. Scope of regulatory compliance included permits
pertaining to water, stormwater, air, solid waste, fertilizer sales, and transportation.

Composting Supervisor. Cape May County Municipal Utilities Authority, Cape May Court
House, NJ. (1984 — 1988).
Supervised new County Wide Sludge Composting Facility, an in-vessel sewage sludge composting
operation, 20 dry-ton per day capacity, utilizing Purac process, the first facility of this type in United
States. Responsible for all aspects of compost operations, loading, lab analyses, odor control:
supervised staff of 16 over three shifts, oversaw corrective and preventive maintenance on conveyors,
blowers, instrumentation, mobile equipment, wrote facility 0&M manual, provided operations and
safety training to staff. Worked at facility from final phase of facility construction, through start-up

Page 2 of 9



Ear’ﬁ

€

Earth Cycle BioTechnology LLC

O
e

THOMAS GETZ

812-345-3717

earthcyclebiotech@gmail.com

ADDENDUM TO RESUME

Details of career employment and accomplishments

performance testing, system expansion, and into period of normal operations.

Water Chemist and Laboratory Technician. Worked as a college research assistant and in
temporary position with US Department of Interior. Performed wide variety of chemical and physical
tests on surface water, ground water, wastewater, sediment and plant and animal tissues, collected and
preserved samples in field, and prepared technical reports.

Electrician (Reedy Electric, Brownstown, IN) W Commercial, farm and industrial electric
construction and service; 3 phase/480 volt, motor controls, service calls.

START-UP EXPERIENCE

Managed restart of existing in-vessel biosolids composting facility following extended service
outage for capital reinvestment.

Upflow Anaerobic Sludge Blanket start-up. 4 MGD, 180,000 lIbs/day BODS5, Biothane design,
startup of primary clarification, equalization, neutralization, high rate anaerobic treatment,
odor control.

Biofiltration. Design, permitting, startup and optimization of organic biofilter for treatment of
hydrogen sulfide contaminated air. Project had substantial ROl based on shutdown of chemical
scrubber. 1994-1995

Compost System Start-up. IPS design 60 wet-ton per day. 1989

Composting Program Expansion: Oversaw expansion of county owned in-vessel composting
system from 12 dry ton/day capacity to 20 dry ton/day. Modification of reactors and material
handling system, reprogramming of PLC, design and construction of curing area. 1986- 1988.
Compost system start-up: Purac in-vessel system. 12 dry-ton per day. 1985.

CONTRACT MANAGEMENT EXPERIENCE

Compost Marketing Agreement. Renegotiation of price (annually) and terms (triennially) of
Marketing Agreement for sale of 30,000 cubic yards of compost per year to compost broker by
industrial compost producer.

Trademark protection: worked with corporate legal department to establish trade mark
protection of brand name for registered fertilizer.

Contract Maintenance: Oversaw maintenance of industrial facility by contractors, value
$500,000 per year. Developed written specifications and work scope, coordinated
requisitioning, handled change orders and payment approval.

Land Application. Negotiated contracts and handled long-term implementation of program to
recycle biosolids by land application, composting and reclamation of industrial brown-field
site.

Page 3 of 9



Ear’ﬁ

€

Earth Cycle BioTechnology LLC

O
e

THOMAS GETZ

812-345-3717

earthcyclebiotech@gmail.com

ADDENDUM TO RESUME

Details of career employment and accomplishments

ADDENDUM TO RESUME
Additional details of career accomplishments

PROJECT MANAGEMENT EXPERIENCE

Permit applications and regulatory reporting for all farm environmental responsibilities
including CFO expansion, digester construction, land application of manure, Title V air
emissions, stormwater, on-farm composting.

Supervision of labor for construction of 2.2 million gallon anaerobic digesters. Installation of
piping, electrical controls, rotating equipment. Facility startup and operator training.

Startup of ammonia stripping and acid reaction towers to strip ammonia gas from anaerobic
digester effluent and produce liquid ammonium sulfate fertilizer.

Installation of Emergency Generator: Led team that selected and installed generator to support
wastewater treatment plant emergency power needs. Oversaw installation of generator, transfer
switch, feeder conductors. Wrote procedures for load shedding to run plant on emergency
power. Trained operators. Tested.

Fine bubble aeration: Led team that evaluated process improvements for 6 MG extended
aeration activated sludge process. Evaluated consulting engineers, provided process data set for
evaluation, coordinated selection of alternatives, reviewed design, coordinated construction,
start-up and performance testing.

Air Blower Medium Voltage VFD’s: Worked on team that selected 4160 volt Variable
Frequency Drives to provide turndown of 800 hp positive displacement blowers including
installation of 4160 volt transfer switch. Coordinated equipment selection, drawing review,
construction.

Biogas compressor VFD’s: Led team that installed 480 volt Variable Frequency Drives on 200
hp biogas compressors, measured motor power to determine power cost and expected savings,
coordinated start-up.

Stormwater System Restoration: Led team that designed restoration plan for 25 year old
stormwater treatment basins. Conducted research showing impact of extended retention time
on elevated pH due to algal photosynthesis. Negotiated alternative outfall sample locations
with agency.

Stormwater Monitoring Automation: Oversaw installation of instrumentation to monitor